
 
463

4"
1188mm 

 
431

16"
1094mm 

 
313

16
"

97
m

m
 

 
427

16"
1078mm 

 
23 8"

60
m

m
 

 
11

3 16
"

28
4m

m
 

 
23 8"

60
m

m
 

A

A

 
17

1 2"
44

4m
m

 

 
63 8"

16
2m

m
 

 
233

8"
594mm 

 
15

5 8"
39

7m
m

 

53
16"

132mm

77
8"

200mm

 
39

1 8"
99

4m
m

 

 
43

8"
111mm 

 
121

8"
308mm 

 
19

11
16

"
50

0m
m

 

SECTION A-A
SCALE 1 : 16

Gas parts

Stand Alone 110 TS with 
Decorative Base

ITEM NO. PART NUMBER DESCRIPTION QTY. Weight
1 11101 internal base 1 14614.87
2 11113 COVER BASE 1 18424.16
3 ATS07 INTERNAL OMEGA 1 1337.36
4 AA15 TOP VALVE EXPLOSION 2 1247.65
5 AA16 Top Valve 2 941.82
6 L=60 SCREW M6 DIN 933 8

7 קפיץ לשסתום פיצוץ 8

8 11117 Horizontal reinforcement 1 3820.92
9 ATS12 completes to external 2 41.59
14 Rivnut M6 74

15 T=2 INSERT M6 10
17 ATS13 Lamp home 1 417.54
18 G4-B 12V Lamp 1 59.72
19 Lamp connector Lamp connector 1 2.67
20 AF25 Lamp cable cover F 1 18.12
21 M6x14-SP M6x14-SP 24

25 11110 GRILL 1 2195.88

31 TS-RS-LS open side 
Ceramic glass TS/RS/LS open side Ceramic glass 3 1715.28

32 L=402 TSHeight CG Rope 8 mm 5 2.32
33 L=325 TS Depth CG Rope 15mm 3 3.42
34 11107 Screen holder front top 1 600.84
35 11106 Screen holder front bottom 1 507.13
37 ATS08 SCREEN HOLDER SIDE TOP 2 179.80
39 ATS09 SCREEN HOLDER SIDE BOTTOM 2 150.06
40 AA04 HOOK 1 847.93
41 11111 External Horizontal profile TS 1 1156.90
44 111ST04 Back to cover galvanized  for ST 1 3591.19
45 ATSST01 Side frame for ST 2 1653.90

46 111ST03 Bottom frame to ST 1 2493.98

47 111ST05 Lower dress for ST 1 3511.69
48 L=20 SCREW M6 DIN 965 18 6.16
52 ATSST05 Horizontal profile  clamp TS ST 4 24.62
54 Gas Valve b 1

56 Small box 1 36.31

57 ellectrical box-
100x100 1 479.07

58 Variable speed air 
bellows 2

59 Hi Voltage Box 1

61 111ST01 Top frame for ST 1 12601.70
62 ATSST02 Clamp vertical profile TS ST 4 48.77
63 111ST02 Bottom frame to ST part 2 1 5521.67
66 Receiver a 1
68 AA28 Omega Long 3 467.29
69 AA36 Trim for reflcting glass 2 123.58
70 AA02 HOLDER BRENER 1 2454.44
71 AA17 flach Blast valve lower 2 593.32
72 Nit-4x10 109 0.15
73 AA50 Chmney 130 1 506.20
74 AA20 Strengthens ring 130 1 150.68
75 B100 BURNER 100 1
76 M11 Pilot cover 1 45.50
78 AA52 Chmney Ring 200 EU 1 405.59
79 ATS06 vertical profile for  ts 2 189.30
86 M56 rozeta 207 1 124.53
88 AF25-B Lamp cable blank cover 1 20.36
92 ATS04 OMEGA HOLDER FRONT COVER 14 125.88
93 FH-M6-12-ZI-colly 3
94 L=180 Leg 4 36.18
95 AA38 GLASS HOLDER-2   grid 4 13.76
96 Magnet leg M6 4
97 AAPE01 Plain to parts electronics DG 1 1438.39
98 BSO4-M5-12-Colly 4

6/28/2020


	Sheet1
	Drawing View1
	Drawing View3
	Drawing View4
	Section View A-A


